TABLE I - DESCRIPITON OF MATERIAL TESTED

Identification
Type Material
Total Weight

Test Specimen

GRC board
red oak flooring
Mohair Velvet

Although deleted from the Standard in 1977,
require Fuel Contribution for approval of a material.
E 84-86 makes no provision for measuring Fuel Contribution,
calculated in accordance with E 84-75.

TABLE II -

Mohair Velvet
Fabric
18.6 ounces per square yard

TEST RESULTS

Flame Spread Smoke Density
Index Developed
0 0
100 100
20 5

While

For the material tested,

Contribution is 0 when calculated in this manner.

TABLE III - OBSERVATIONS DURING TESTING

Ignition over the burners was noted at 0.20 minutes.
front advanced to a maximum of 4.5 feet at 0.36 minutes with a maximum

temperature recorded during the test of 576°F.
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The flame



